Whatcom County
Water District No. 13

/
COMPREHENSIVE

SEWER PLAN

February 2012
Revised August 2012

CHS

CHS ENGINEERS, LLC



COMPREHENSIVE
SEWER PLAN

Whatcom County Water District No. 13
Whatcom County, Washington

February 2012
Revised August 2012

CHS ENGINEERS, LLC
12507 Bel-Red Road, Suite 101
Bellevue, Washington 98005-2500
Telephone: (425) 637-3693
FAX: (425) 637-3694

This report was prepared under the direction of a
Registered Professional Engineer.

Approved by: r@‘\a Aﬂ/”"}/"“

7 7}
Date: /4"?’”5)'& /7, zZol2-




Whatcom County
Water District No. 13

Whatcom County, Washington

Commissioners

Phil Cloward
Johnnie Frieson
Robert Vandenhaak
Tom Watkins
Richard Whitson

District Office
[...]
interceptor/collection system to the treatment plant, has a capacity of 200 gpm,
whereas the analysis estimates a future (buildout) peak flow of 1,320 gpm'. An
analysis of the existing system in the vicinity of the Green Valley force main
indicates that the force main to Manhole B-9 can accommodate an additional 30
acres of development before an upgrade will be required.

The system appears to be adequate for the planning period if the growth is
distributed relatively evenly over the service area. The analysis indicates that the
capacity of some pipes will be exceeded if full build-out occurs or, in other terms,
if the worst-case scenario is realized. However, the analysis uses conservative
factors including values for inflow and infiltration and the assumption that all
areas will be developed and occupied at maximum density. For this planning
period, the existing collection system is deemed acceptable for future service and
no improvements are recommended at this time. However, development
patterns, per-capita or per-RCE flows, and inflow and infiltration should be
periodically evaluated to confirm that the collection system continues to have
adequate capacity. At full build-out and maximum density, three-quarters of the
sewer trunk between the two existing pump stations will need to be upsized. The
exceptions are the reaches between Manholes B-10A to B-10 and Manholes
A-10 to A-3. For each proposed development, a review of the system’s capacity
should be conducted to determine if an upgrade to the existing system will be
required. In the vicinity of the Green Valley pump station and force main—that is,
the eastern part of the District, development should be monitored more closely to
ensure that the existing pump station and force main can adequately serve new
connections.

OPERATION AND MAINTENANCE

Whatcom County Water District No. 13 has contracted with Water and
Wastewater Services, LLC, of Mount Vernon for operation and maintenance of

! Refer to the WWTP Engineering Report, September 2011, for additional discussion of future peak
influent flows.

Whatcom County Water District No. 13 5-2 August 2012
Comprehensive Sewer Plan CHS Engineers, LLC



the wastewater collection system and the treatment plant. Water and
Wastewater Services has a staff of one certified operator for normal daily
operations, for emergency conditions or repairs, and for on-going preventive
maintenance of District facilities. The operator is certified by the State of
Washington as a Wastewater Treatment Plant Operator, Group II.

Regular maintenance procedures include annual inspection of manholes and
twice-weekly inspection of the sewer pump stations. An operator is present daily
at the wastewater treatment plant. This operator’s daily work routine includes the
following tasks:

Sample collection, lab work, and process control.
Data recording/report preparation.

Equipment checks.

Customer relations/utility locates.

Answering phone calls.

Side sewer installation observation.

Pump station checks (twice weekly).

NookrwnhE

Existing pipes are monitored by television inspection on an as-needed basis.

Normal operation and alarm conditions at the Green Valley pump station (just
downstream of MH D-1) are relayed via an auto-dialer system to the treatment
plant and monitored by the operator. The treatment plant’s autodialer will page
an operator if an alarm condition is detected outside of normal business hours.

5.3 INFLOW AND INFILTRATION
A detailed evaluation of inflow and infiltration (I/1) has not been completed. The
operator reports no apparent I/l problems. The WWTP permit conditions require
completion of an I/l evaluation by May, 2013 (see Section 6.2).

Whatcom County Water District No. 13 5-3 August 2012

Comprehensive Sewer Plan CHS Engineers, LLC



800704—WCWD13 Comprehensive Sewer Plan\Comp Plan\CAD 800704\WCWD13—CSP—Fig—5.1_2012.dwg  8/14/12

EXIST. PUMP N

STATION (MH D—1,

GREEN VALLEY)
421 g
.006

D2
O

L

344 5
004 % %
I

A
Q
£
6
D—
O
D=
~5—
GREEN| VALLEY |DRIVE

FALL VALLEY LANE

AN
c-6B
fo

&,

el e

s .
T / Qo
N

By

DRAINFIELD .0025

N P~

VNN
.0, EXIST. WASTEWATER
o

21

TREATMENT PLANT

EXIST. INFLUENT
PUMP STATION
(MH A—1, WWTP)

LEGEND
[C_ T _—] DISTRICT BOUNDARY
o— MANHOLE/SEWER
(ALL 8 UNLESS WHATCOM COUNTY WATER DISTRICT NO. 13

NOTED OTHERWISE)

. COMPREHENSIVE SEWER PLAN
- FORCEMAIN

— CAPAGITY (@ FIGURE 5.1
450 EX. CAPACITY (GPM)
.004 EX. SLOPE (%) 800 400 0 800 1600

THE PIPES CALLED OUT REPRESENT bﬁ EXISTING SEWER SYSTEM

LOWEST CAPACITY EXISTING PIPES
IN THAT SEGMENT OF SYSTEM. SCALE IN FEET




INV1d LINJN1LVIHL d3d1VMILISVM — 9 4d1dVHO



CHAPTER 6

WASTEWATER TREATMENT PLANT

6.1 EXISTING FACILITIES

The District owns and operates a wastewater treatment plant (WWTP) west of
Kendall Road (SR 547). The plant was constructed in 1976/77. Operation of the
plant is in accordance with State Waste Discharge Permit No. ST-7367 issued by
the Washington State Department of Ecology on August 4, 2011. See Appendix
B for a copy of the updated Permit. The constructed infiltration area is
approximately 1.71 acres and the infiltration area of the previously planned 20
cells would be approximately 2.05 acres,

The treated effluent is conveyed by a 6-inch diameter main that transfers flows
from the treatment plant to the drainfield. The plant has a standby generator for
use in the event of a power outage.

As of July 2007, the District served approximately 379 connections (RCEs). The
average daily flow for 2006 was about 52,000 gpd. The average daily flow for
the maximum month in 2006 was 63,000 gpd. Wet season average daily flow
was 55,000 gpd and dry season average daily flow was 49,000 gpd. For 2006,
the unit flow per RCE was about 137 gallons per connection per day or 49 gpcd
assuming 2.79 persons per connection. For the same period, the wet season
(November thru April) flow was 145 gpd/RCE or about 52 gpcd. This indicates
that the 70 gpcd and the 1,100 gpad inflow/infiltration discussed in Chapter 4 are
conservative, as they should be for planning purposes.

The maximum month average daily flow for 2008 was 61,900 gpd.

WWTP biological oxygen demand (BODs) and total suspended solids (TSS)
loading data were evaluated for the 2006. BODs averaged 204 milligrams per
liter (mg/l) with a maximum month of 296 mg/l, corresponding to 0.227 pounds
per day (ppd)/RCE (annual average) and 0.385 ppd/RCE (maximum month).
TSS averaged 113 mg/l with a maximum month of 230 mg/l, corresponding to
0.127 ppd/RCE (annual average) and 0.301 ppd/RCE (maximum month).

The effluent limitations in the current discharge permit address BOD, TSS, pH,
and hydraulic capacity, and are monitored at the lagoon discharge. Groundwater
enforcement limits are applicable to nitrate (as NO3-NO,), total dissolved solids,
chloride, pH, sulfate, and total coliforms, which are measured in monitoring wells
down-gradient of the infiltration basin.

The District’s plant is the only treatment facility in the immediate topographical
drainage basin. Other domestic treatment facilities, within approximately twenty

Whatcom County Water District No. 13 6-1 August 2012
Comprehensive Sewer Plan CHS Engineers, LLC



miles (in the United States) include those operated by Bellingham, Ferndale,
Lynden and Everson. Industrial facilities within approximately twenty miles
include Brooks Manufacturing, Bellingham Airport Woodwaste Landfill, Georgia
Pacific, Hannegan Properties, Lehigh Northwest Cement Co., Oeser Co., PSE
Encogen Generating Station, Puglia Engineering, Inc. and the Department of
Fish and Wildlife Hatchery all in Bellingham; Darigold in Lynden; and Hilltop
Woodwaste Landfill in Everson.

This facility does not discharge to surface waters. The facility is not subject to an
adopted water quality management plan, pursuant to the Federal Water Pollution
Control Act, as amended.

6.2 EVALUATION AND RECOMMENDATIONS

It is recommended that the District update the comprehensive sewer plan within
six years, or sooner, if land use changes impact the sewer service area or
development density therein or if effluent limits are changed. Whatcom County is
required to review and update its UGAs by June 30, 2016. This plan should be
updated in conjunction with the next UGA update.

The discharge permit includes requirements for several report submittals during
the permit period including the following special scheduled assessments:
e Operations and maintenance manual update or review confirmation letter
November 1, 2011, and annually thereatfter.
Ground water monitoring plan by February 1, 2012.
e Operations and maintenance manual best management practices by
December 23, 2011.
e Infiltration and inflow study by May 30, 2013.
Draft security plan for drainfield by December 23, 2011.
¢ Drainfield evaluation reports, one by July 30, 2012, and a second by July
30, 2015.
e Application for permit renewal by March 1, 2016.

The existing facility includes an influent pump station, headworks with bar screen
and channel grinder, three lined lagoons (two used for aeration and one for
settling), chlorine contact chamber, discharge pump station, drainfield and
operations building with laboratory and office. Sludge handling is accomplished
by settling and removal from the lagoons, with hauling in liquid form for land
application on permitted fields.

Gray & Osborne, Inc. (G&O) has concurrently prepared a WWTP Engineering
Report to evaluate the existing plant, consider alternatives for upgrades and
recommend a treatment facility capital improvement plan. The analysis by G&O
and preparation of the new discharge permit was supported by a Ground Water
Quality Evaluation Report prepared by Associated Earth Sciences, Inc.
(December, 2010). This Report included field investigations and analysis of

Whatcom County Water District No. 13 6-2 August 2012
Comprehensive Sewer Plan CHS Engineers, LLC



water quality, quantity and loading effects to determine nitrate loading limitations
at the WWTP drainfield.

The existing WWTP provides adequate capacity and treatment capability to treat
the influent wastewater to meet or exceed the discharge permit criteria. For
example, the facility met all parameters throughout 2011. Additionally, G&O
evaluated the adequacy of treatment capacity in its report and concludes the
current treatment plant is sufficient, for the permitted flows and loadings.

Future flow and loading is anticipated to be entirely domestic. Service by the
District to the planned light-impact industrial area at the northend of the UGA is
not anticipated.

The Engineering Report concludes that growth within the District through the
planning year of 2029 will not produce flows that will exceed the current permit
levels'. The report recognizes that much of the existing WWTP equipment has
exceeded its design life and will need to be replaced during the planning period.
The proposed activities within the 20-year planning period include the following:

e Replace influent pump station equipment.

e Upsize approximately 350 feet of 4-inch force main to 6 inches.
¢ Replace the headworks’ comminutor.

¢ |Install a second floating surface aerator in Lagoon No. 2.

¢ Replace the liners in Lagoons No. 2 and No. 3.

e Install a new liquid sodium hypochlorite disinfection system, as required,
to meet potential future fecal coliform limits.

e Purchase additional land for drainfield expansion.
e Complete an infiltration and inflow study as required by the permit.

e Set aside $5,000 each year for maintenance and/or replacement of
equipment, including floating surface aerators, valves, and gates.

The WWTP Engineering report also considers the needs of the District to serve
anticipated connections beyond year 2029. The existing lagoon system will not
be adequate for higher flows and anticipated nitrate concentration limits. Two
alternatives for a future upgrade are considered: sequencing batch reactor
(SBR) or membrane bioreactor (MBR).

! The Engineering Report is based on the District growth rate projection as presented in Chapter 3,
resulting in 549 RCEs by 2029. The County Comprehensive Plan anticipates faster growth, resulting in
697 RCEs by 2029. If actual growth is as anticipated by the County Plan, the WWTP upgrade discussed
herein would need to be adjusted to be complete in year 2020.

Whatcom County Water District No. 13 6-3 August 2012
Comprehensive Sewer Plan CHS Engineers, LLC



6.3

The MBR process is the recommended future process, in the context of
anticipated effluent limitations and the use of a drainfield for disposal. That
upgrade would include a new influent pump station, replacement headworks with
fine screening, anoxic basin, aeration basins and membrane basins. One
existing lagoon basin would be configured to serve as influent equalization. A
UV disinfection system would be added for disinfection. The remaining lagoons
would be reconfigured for improved sludge stabilization and storage. Expansion
of the drainfield would be required as well at that time.

The WWTP Engineering Report does not include costs estimates for additional
land or easements for the expanded drainfield, associated with the future plant
upgrade.

WATER RECLAMATION

The use of secondary effluent, treated to meet the requirements for reclaimed
water, is being considered and implemented in a number of areas in Washington
as potable water resources are unable to keep pace with growth.

There are four classes of reclaimed water, as defined by the State: Class A, B, C
and D. Class A is the highest class and has the widest range of potential uses
and least restrictions on its use. Class A reclaimed water is oxidized,
coagulated, filtered and disinfected wastewater. Classes B, C and D are each
oxidized and disinfected wastewater, with lesser degrees of disinfection.

The level of treatment provided by the existing plant partially meets the basic
requirements for oxidation of all four classes of reclaimed water (BODs and TSS
of 30 mg/l). Additional or enhanced treatment process units would be necessary
for coagulation and flocculation in order to meet the requirements for Class A
reclaimed water. These units could include chemical addition and mixing
equipment, flocculation basins, and filters with backwash and solids handling
equipment or low-solids membrane filters. Enhancements of the disinfection
system may be necessary to achieve the appropriate level of disinfection for
each class of reclaimed water. Depending on the proposed use of the reclaimed
water, a chlorine residual may be required.

Typical beneficial uses of reclaimed water include golf course and landscape
irrigation, construction (dust control and compaction), industrial process water,
sewer flushing water and groundwater recharge. Additional lower volume uses
may be identified once the primary infrastructure is in place (e.g. fire sprinkler
systems and residential landscaping).

To produce Class A water for reuse, the WWTP would need to be converted and
upgraded to a water reclamation facility (WRF). In addition to the treatment
process improvements, a variety of reliability improvements would be required to
assure delivery of the highest quality water at all times.

Whatcom County Water District No. 13 6-4 August 2012
Comprehensive Sewer Plan CHS Engineers, LLC



The community served by the District is nearly all residential housing. There was
a golf course in the District but it is been closed and the grounds are anticipated
to be developed with residential, commercial and local government facilities.
There is no industrial land in the District and the nearest such land use
designation is on the north side of Columbia Valley Water District, about two
miles from the District WWTP. The cost of a reclaimed water transmission main
would likely exceed the benefit of industrial beneficial use of reclaimed water.
Future development may desire reclaimed water for landscaping uses. However,
it is presumed that the expense for conversion of the WWTP to a WRF, along